UEL IR

CYLINDER ASSEMBLY

AELFF  CYLINDER ASSEMBLY pege: 1 of 12

iiaz Lie) PR BXEH HE
RefNo. Elsédleges cikkszam Mésodlagos cikkszdm Chinese Description English Description Q’ty
1 [B06170000800009 906161-006 GB617042 RIS NUT M8
2 |91138-1008-0000 102222-011 B S HEA D B IE AR M8x35 |STUD M8x35
3 [1572B-1008-0000 104310-019 PU B S VALVE STEM SEAL ASSY
4 81300-1006-0000 102250-014 | -k{t%€ (DSTC) SPARK PLUG (D8TC)
5 [90103-LA51-0001 102275-006 R ETEk b a k) SEAL RING, CYLINDER HEAD UPPER COVER
90103-LA51-0000
6 [11226-LA73-0000 102271-032 |55k E#% CYLINDER HEAD UPPER COVER
11226-LA73-0000A
7 |B05789000600287 116101-019 B2 M6%28 BOLT M6x28
8  |B05789000600127 116101-020 BEFE M6x12 BOLT M6x12
9 [93301-70651512000 906150-043 ERERPEE6. 5X1.5X 12 WASHER 6.5x1.5x12
10 [1122B-LA73-0001 102240297 |SHSLA A CYLINDER HEAD ASSY
11 |90101-20335000300 118113-011 O % £+ 8l 33.5%3 O-RING 33.5%3
12 |15800-L044-0041 100004-015 HRE T (JQ-41) PIPE COMP,INTAKE (JQ-41)
13 |B06170000600009 115100-008 GB61 7082 £EM6 NUT M6
14 |B0578300060020700 102217-007 BEFE M6x20 BOLT M6x20
15 |161000-006 161000-008 | {1k i1 #2 al CARBURETOR ASSY
16 [91104-LA51-0000 102230039 |HLKHLAEFRIEFE M8*82 [BOLT M8x82
17 |93301-80852218000 906184-009 B8] 8.5x2.2x18 WASHER 8.5%2.2x18
18  9022K-LA73-0000 102294-003 ST S HAH A GASKET ASSY,CYLINDER HEAD
19 [91521-10002000000 102217-013 ENLEH 10%20 DOWEL PIN 10x20
20 |90101-20100000160 102120-054  |OJLZEf1E 10x1.6 O-RING 10x1.6
21 |1110B-LA73-0000-S11 102120-054 | SETAREE CYLINDER BLOCK COMP
22 190205-LA73-0001 102108-027 A TR ) 3 GASKET,CYLINDER BLOCK




AL
VALVE MECHANISM

Bt S HL# VALVE MECHANISM

Page: 2 of 12

S i AR FEXERK =
RefNo. Elsédleges cikkszam Masodlagos cikkszam Chinese Description English Description Q’ty

15701-LA66-0000V-

N o 104301-022
15701-LA66-0000-S11 WS INLET VALVE
15701-LA66-0000V-

2 |s11 104302-022
15701-LA66-0000-S11 HS OUTLET VALVE

3 |15706-1008-0000 104306-009 SV b e SPPING SEAT VALVE

4 |15708-1008-0000 104305-005 BT P RS INNER SPRING SEAT,VALVE

5 |15703-1008-0000 104304-013 R o OUTER SPRING

6 |15704-1008-0000 104303-013 ST e INNER SPRING

7 |15705-1006-0000 104307-011 RIS AR (R D RETAINER,VALVE SPRING

8 [15707-1006-0000 104308-011 ST VALVE COTTER

9 |15403-1008-0000 104416-007 A TITE] BRUE R R ADJUSTING NUT,VALVE CLEARANGE

10 |15404-1008-0000 104415-007 A TITE] BRE T RRAT ADJUSTING SCREW,VALVE CLEARANGE

11 |93301-80852218000 |102219-008 HiHhpE 8.5%2.2x18 WASHER 8.5%x2.2x18

12 |91180-1A20-0000 104406-003 IR IR M8x33 BOLT M8x33

13 [1540A-1A20-0000 104410-011 RIS ARM ROCKER ASSY
1540A-1A20-0000A

14 [15501-LA73-0000 104105-002 HEAT G4 PUSH LEVER STAND

15 |1532A-LA66-0200 104120-008 CG200-A-3#HEFF2H & PUSH LEVER COMP
1532A-LA66-0200A

16 [93303-51230220900 |104404-004 WA 12.3%0.2x20.9 WAVE WASHER 12.3x0.2x20.9

17 [15407-1008-0000 104401-002 TR LOWER ROCKER ARM

18 [15408-1008-0000 104402-002 TR SHAFT,LOWER ROCKER ARM

19 [90101-20180000250 |104403-004 O %/ 18x2.5 O-RING 18x2.5

20 [15109-1008-0000 104405-003 Wit A, Y At i SPRING

21 [90101-20200000250 |104107-004 OJF % H1 fE 20x2.5 O-RING 20x2.5

22 [15105-J034-0000 104106-002 e g AIR MLET CAM SHAFT

23 |93301-51421024000 [116109-013 IS A ] 14.2x1%24 THRUST WASHER 14.2x1x24

24 |1510A-1008-0000 104130-044 TEI Bk SR A TIMING DRIVEN SPROCKET COMP




A 75
CRANKCASE COVER

AR (CBA B

CRANKCASE COVER page: 3 of 12

RefNo. Elsédleges cikkszam Masodlagos cikkszam Chinese Description English Description Q’ty

1 |B166740A0600407 115100-032  [/NE#54E: M6x40 BOLT M6%40

2 |B166740A0600167 115100-033  [/hi84: M6x16 BOLT M6x16

3 |B166740A0600507 115100-034 [/ #54E M6x50 BOLT M6%50

4 |B166740A0600257 115100-035  [/NE484: M6x25 BOLT M6x25

5 [19001-1A20-0003 101411-004 |/kKFE=HEE WATER PUMP COVER

6 |90101-30085000190 |101432-001 |OJE%pE 8.5%1.9 O-RING 8.5x1.9 3

7 |91132-1A20-0000 101433-001  [/KZEFHHOKERFE M8x10 BOLT M8x10 3

8 [91521-08001200063 |116108-015 [Efr4h8x12X6.3 DOWEL PIN 8x12

9 |90101-30630000265 |101412-007 |OFF% &R 63%2.65(FK) O-RING 65x2.65

10 |90101-20087000190 |100017-001  |cBiospssh o & HiEs. 719Gk [O-RINGS.7x1.9

11 |2242A-1006-0300 106320-013  [CBI25- 33 &M E A5 CLUTCH LEVER ASSY

12 |22427-1006-0000 106325-006  [CBI1258 & #3150 i CLUTCH LEVER SPRING3*12

13 |B0O087901030120000 [106301-008  |GB879. 144 3X 12 POSITION PIN

14 [12421-1A20-0301 106312-005  |SB12547 il 3534 Wi #iJd JR.CRANKCASE COVER ASSY

15 |14301-1006-0000 101401-285  |WLiR4A5E OIL RULER ASSY
14301-1006-0000A

16 [90101-10180000300 [100016-001 |0 %R 18x3 O-RING 18x3

17 |91521-08001400000 |101442-007 |wfidH 8x14 DOWEL PIN 8x14

18 |90206-1008-0000 906184-011 |47 ihfhA o5 2 ) 2 GASKET,R.CRANKCASE COVER

19 [B166740A0600207 101403-022  |/Mkig4E M6x20 BOLT M6x20

20 [(B166740A0600287 115100-036 /N #54: M6x28 BOLT M6x28

21 |B00818000600122 115100-037 |44 M6x12 SCREW M6x12
12301-1008-0000 115100-038 |7 ith b 4% i a6 (i £ 3%) L.CRANKCASE COVER

22 |12301-1008-0000A
12301-1008-0000B

23 |92102-1008-0001 101301-224  [cG125D & ok (gkit) NEEDLE BEARING (HK101410)

24 |90204-1008-0000 212211-010 |72 il A i o 2 o 2 GASKET, L.CRANKCASE COVER

25 [12303-G011-0000 101304-017  [/MFLEE CAP, SMALL SIGHT HOLE

26 |90101-10132000265 |101307-011 |OfE%EIE 13.2x2.65 O-RING 13.2x2.65

27 [91521-10001400000 [101313-005 |[EfAi%s 10x14 DOWEL PIN 10x14

28 |B166740A0600257 116108-010 /N #54: M6x25 BOLT M6x25
12302-1008-1000 115100-035 | Ze il a5 o (i f 3K) BACK COVER,L.CRANKCASE

29 |12302-1008-1000A
100018-001

30 |90101-10274000265 |100003-017  |OfE%EIE 27.4%2.65 O-RING 27.4x2.65

31 |12307-1008-1000 101312-005  [7c i fh 48 A0 % 52 1 7 (45 1 3K)  |DECORATE COVER ,L.CRANKCASE COVER
12307-1008-1000B

32 |90101-10620000300 |100018-001 |OjZ# & 62x3 O-RING 62x3

33 |12308-1008-1000 101314-003  [XUEBL UG 56 25 (i .5K) COVER,REDUCTION GEAR




B
CLLUTCH

EERECBIRE)

CLUTCH Page: 4 of 12

F5 = AR FLAFR HE
RefNo.|  Elsédleges cikkszim  [Misodlagos cikkszsm| ~ Chinese Description English Description Q’ty
1 |22000-LA73-0100-S11 106000-057  |CG200-A7K¥A—2#55 & 2% &1 il | CLUTCH COMP
2 komplett 106114-009 |55 & SLHEAT PUSH ROD,CLUTCH
3 komplett 116101-021 [y 22 FZFM5 X 20 (H4%) |BOLT M6%25
4 komplett 116210-026 | (16003) BEARING (6001)
5 komplett 106108-004 |55 & 3% oe 40 & END COVER,CLUTCH
6 komplett 106247-010 |54 32 mpss SPRING,CLUTCH
7 komplett 106206-003 | &G a4 M 20 CIRCLIP 20
8 komplett 106240-005  |Bg&5eh0 g CENTRAL SLEEVE.,CLUTCH
9 komplett 106243-011 | B&BEFEEA FRICTION PLATE ASSY
10 komplett 106244-010 | 85258 M B EEHE B FRICTION PLATE ASSY
11 komplett 106249-003  [59& 28 4 CLUTCH PRESSING PLATE
12 komplett 106103-006 |54 327t gk $4 T SPLINE WASHER
13 komplett 106260-005  |BE& I BHE CLUTCH OUTER CASE COMP




Bl
OIL PUMP

HMLZE OIL PUMP Page: 5 of 12

i 15 AR P4 ey
RefNo.|  Elsddleges cikkszam  [Masodlagos cikkszam|  Chinese Description English Description Q’ty

1 |14200-1A20-0000 105200-009 HLIHT I 37 B OIL FILTER COMP

2 komplett 105202-003 B 52 ol A EX-TUBE,OIL

3 komplett 115200-019 GB819. 1HB5TM5 X 12 (F1%F) |SCREW M5x12

4 komplett 105203-003 B B2 i e SPRING,EX TUBE

5 komplett 105201-005 ML 7 o COVER,OIL FILTER

6 komplett 105205-004 B IS 28 FF 144 COTTER PIN,OIL FILTER

7 komplett 105204-001 P A8 U ah 2 GASKET FILTER HEAD COVER

8 komplett 105221-001 LI TS 2k OIL FILTER BODY

9 [23101-1006-0000 106001-020 FEHR DRIVE GEAR

10 |B00819010600302 115200-020 I2E] M6x30 SCREW M6x30

11 komplett 105115-001 P eI DRIVE SHAFT, GEAR

12 komplett 105114-002 ML ZE e DRIVE GEAR,OIL PUMP

13 komplett 105116-001 MLIHZE 7k OIL PUMP CASING

14 komplett 105113-002 ML ZE A% 7 OUTER ROTOR,OIL PUMP

15 komplett 105112-002 INEEANE INNER ROTOR,OIL PUMP

16 komplett 105117-002 N EE OIL PUMP COVER

17 komplett 115200-021 I2E] M4x12 SCREW M4x12

18 [90101-10094000240 105121-001 OV 1118 9.4x2.4 O-RING 9.4x2.4

19  [14100-LA73-0000 105110-032 LI B gGE OIL PUMP ASSY




CRANKCASE

ii#h%s CRANKCASE

s TR BEXEK
RefNo. Elsédleges cikkszam Misodlagos cikkszam Chinese Description English Description
1 |B166740A0600657 115100-039  |/NELIZFE M6x65 BOLT M6x65
2 |22422-1006-0001 101110-001  |CB125-2#E5 & ¥4 % 5 4¢ [CLUTCH CABLE STAND
3 [91212-1008-0000 102218-011  |4#+H} M8x32 NUT M8x32
4 |93301-c1252022008 [102219-005 |“F-FE 12.5x2x22 WASHER 12.5x2x22
5 91101-LA66-0200A 0G200-A-3#TEL XK EF A Gl 484020m HF/26. 3)
91101-LA66-0200 101104-024  |co200-a-4attmauskigiea (gzezem #1427.5 [STUD B
6 |91101-LA66-0300 116101-019  |4242 M6%28 BOLT M6x28
7 |B05789000600287 101201-005 [{@S &3k BREATHER TUBE
8 |12109-1006-0000 101210-001  |CG125D— 18385 2H 44 CLIP BREATH TURE
9 |12130-1008-0000 101203-009  |CG125DE S £fi  |BREATHER TUBE
10 |12105-1008-0000 101202-013  |i@545 BREATHER TUBE
18097-1008-0000
11 |91521-10001400000 |116108-010 [EfifY 10x14 DOWEL PIN 10x14
12 |92102-000NK152312 [212211-011  [i&4Hh7K (NK152312) NEEDLE BEARING (NK152312)
13 [92102-00000006006 [902012-041 |47 (6006) BEARING (6006)
14 |1222B-JZ02-0000-S11 |101220-100 |4 dh#hsEH & R.CRANKCASE ASSY
15 |90303-1006-0000 101144-001  |EIFlydE 20x34x7 OIL SEAL 20x34x7
16 |92102-00000006204 |116210-027  |Hli7K (6204) BEARING (6204)
17 (91102-LA66-0200A 101103-018 €6200-A-3#-C T Ak iR (grzem #1427.5) [STUD A
91102-LA66-0200 101103-028
18 |90208-LA73-0001 101101-020 | il fhy 4 25 4 3 GASKET,CRANKCASE
90208-LA73-0001
19 |1212B-3z02-0000-S11 |101140-268 |/ a4l & L.CRANKCASE ASSY
20 |92102-00000HK2110 [212211-012  |[¥%H4h& (HK2110) NEEDLE BEARING (HK2110)
21 |92102-0000006202Z |116210-028 |7k (62027) BEARING (62027)
22 |12102-1008-0000 101145-001 |55 ELiR GEAR LOCATING PLATE
23 [B05783000600127 116101-020  |4242 M6x12 BOLT M6x12
24 |90302-1008-0000 101160-005 | 4 & 34x50%7 OIL SEAL 34x50x7
25 |93301-71251520000 [116109-014 |4534FE 12.5x1.5%20 WASHER 12.5%1.5%20
26 |91103-D002-0000 101119-005  |7fhIBZE M12x1.5 DRAIN PLUG M12x1.5
27 [1213B-1008-0000 101150-002 |E444kdHE PRESSING PIN ASSY
28 |93301-60671014400 [101155-001 [IEHEEAE 6.7x1x14.4 THRUST WASHER 6.7x1x14.4
29 [B05783000600257 906103-049 |12k M6x25 BOLT M6x25
30 |90301-1006-0000 108240-007 | #k R i d 14x28%7 OIL SEAL 14x28x7




31 |1431B-1006-0000 101130-006 | HLimid sE M4 & OIL MESH SCREEN COMP
32 [14221-1006-0000 101116-009 | AL yHy i & X 5 3 SPRING,OIL MESH SCREEN
33 |90101-20350000300 [101118-005 |0 =5%}HE 35%3 O-RING 35%3

34 |11230-1006-0000 101117-009 |5 ]=5% VALVE COVER

35 |92102-1008-0001 101147-001  |CG125D % 4% (k%)  |NEEDLE BEARING

36 [12103-1008-0000 101115-005  |444& PLATE

37 [B166740A0600127 115200-022  |/NELI2HE M6x12 BOLT M6x12

38 [15108-1008-0000 101146-001 |44t 4mi4ax POSITION PLATE , CAMSHAFT
39 |B166740A0600507 115100-034  |/NELEEFE M6%50 BOLT M6x50

40 |B166740A0601007 115100-040  |/NEEZAE M6x100 BOLT M6x100

41 |B166740A0600707 115100-041  |/NEHEZEFE M6%70 BOLT M6x70

42 |B166740A0600607 115100-042 |/ M6%60 BOLT M6x60

LY2507 53 25 2%

SEPARATOR, FUEL AND AIR




Hitfl / 5 2L /R R
CRANKSHAFT/PISTON/CONNECTING ROD COMP

il /1% JE /3EFT#44: CRANKSHAFT/PISTON/CONNECTING ROD COMP Page: 7 of 12
PS5 5 R FR iy o B
RefNo. Part No. Chinese Description English Description Q’ty

1 |1320B-LA73-0000-S11 103240-001  |#hflErrBeE CRANKSHAFT CONNECTING ROD ASSY

2 [91106-1008-0000 103209-004  |WirEAL =054 M10x36 BLOT M10x36

3 komplett 103223-007 i Y YA g o) o2 CRANKSHAFT TIMING GEAR

4 komplett 902012-042 |47k (63/28-RS/P5) BEARING (63/28/P5/Z)

5 komplett 103203-009  [#G AL 25x14x4 SEMICIRCLE KEY 25x14x4

6 komplett 103240-001  |dhsdEfra & CONNECTING ROD COMP 3

7 komplett 902012-043 |47k (63/28/P5) BEARING (63/28/P5)

8 |22004-1006-0000 103213-002 | & #RE R DISH WASHER

9 [91203-1008-0000 103237-001  [HLyh e 28 Bk NUT, OIL FILTER

10 [13103-LA66-0100 103104-032  |CG200-AVEFEFF— (InJ5) PISTON RING 1

11 [13104-LA66-0100 103105-030  |CG200-AFFHIEH — (IN)E) PISTON RING 2

12 |13120-LA66-0000 103110-003 |3 AHE OIL RING ASSY

13 |1310A-LA66-0300-S11 103120-033  |CG200-A3H FEFF S B (I JE) PISTON RING COMP

14 [91401-1006-0000 103103-015  |iEZedy 4 CLIPCLIP, PISTON PIN

15 |13102-LA66-0000 103102-019  |WHZEm PISTON PIN

16 |13101-LA66-0200-S11 103101-040  [CG200-A¥E 2& (FRHin 4) PISTON




6 13

32

el

TRANSMISSTON MECHANTSM

fEZHLA) TRANSMISSION MECHANISM Page: 8 of 12
RefNo. Part No. Chinese Description English Description Q’ty
1 [23220-MZ01-0000-S11 107100-047 TR A MAIN SHAFT ASSY
2 komplett 107114-006 IEHEERPE 15.2x1x25 THRUST WASHER 15.2x1x25
3 komplett 107105-007 EF2R i MAINSHAFT 2ND SPEED GEAR
4 komplett 107330-005 FH4R AR MAINSHAFT 4ND SPEED GEAR
5 komplett 107112-003 Pl SPACER WASHER
6 komplett 107330-005 P4 $18.5X1.2X $22. 1 INNER CIRCLIP ¢18.5%1.2x¢22.1
7 komplett 107118-001 B REVERSE GEAR,COUNTERSHAFT
8 komplett 107105-007 FHIBA AR MAINSHAFT 3TH SPEED GEAR
9 komplett 107105-007 S PIVOT, MAINSHAFT
10 komplett 107114-007 1EHEERPE 20x0.5%27 THRUST WASHER 20x0.5x27
11 komplett 107120-001 PEE 706 150D RS #2 5 1 e 4] ASSEMBLY, STARTING GEAR
12 (23240-MZ01-0000-S11 10720-054 Bl A ASSEMBLY, COUNTERSHAFT
13 |B0578300060010700 106101-022 B M6x10 BOLT M6x10
14 |23402-1006-0000 107222-005 F B T FIXING PLATE, DRIVE SPROCKET
15 [23401-1008-0000 107221-020 Ex iy DRIVE SPROCKET
16 komplett 107114-007 ElhIE A 15.2X1X30  |THRUST WASHER 20x1x27
17 komplett 107208-007 B2k vkt COUNTERSHAFT 2ND SPEED GEAR
18 komplett 116109-015 Bl AP Ui %S 4ND SPEED GEAR
19 komplett 107201-037 Bl st PIVOT, COUNTERSHAFT
20 komplett 107211-007 BIRS i REVERSE GEAR,COUNTERSHAFT
21 komplett 107209-007 EIEI RIS COUNTERSHAFT 3RD SPEED GEAR
22 komplett 107202-007 1EHEIRPE 16.5X0. 5X 24 THRUST WASHER 16.5x0.5x24
23 komplett 107207-002 B P B COUNTERSHAFT 4TH SPEED GEAR
24 komplett 107206-005 PESEORYCG250 HL (RS &I Fl 145 5 SPACER WASHER
25 komplett 107202-016 IEHERE 16.5X0. 5X24 BUSH,COUNTERSHAFT 1ST SPEED GEAR
26 komplett 107218-002 JBE {547 CG 1 50D R R4 Rl 145 %6 5| COUNTERSHAFT 1ST SPEED GEAR
27 [2360B-MZ01-0000A 107202-017 RRY I 2H 2 GEAR,REOULTION ASSEMBLY
2360B-MZ01-0000
28 [23608-1Z02-0000-S11 107341-002 SO Bl SHAFT,REDUCTION GEAR
29 komplett 212211-013 R R NEEDLE BEARING
30 komplett 107342-001 TR R4 SOUBE i GEAR,REOULTION
31 komplett 107337-002 WULAE 12X 1X18 SHAFT,REDUCTION O-PING
32 [23601-MZ01-0000A 107340-006 PR R & ASSEMBLY IDLE GEAR CONP
23601-MZ01-0000
33 komplett 107337-001 UM 0 18.5X1.2X ¢ 22.1 THRUST WASHER ¢ 18.5x1.2x $22.1
34 komplett 107334-002 ity IDLE GEAR CONP
35 123602-JZ02-0000-S11 107332-003 licEeid IDLE GEAR CONP STARTEAR
36 komplett 107334-001 BEVE e COUNTERSHAFT 1ST SPEED
37 komplett 107335-002 BUER LOCK UP PLY
38 komplett 107114-007 HE 1308|120, 2X0. 5X 27 THRUST WASHER 20.2x0.5x27
39 komplett 116109-015 HJE WASHER




GEARSHIFT MECHANTSM

AZ MM GEARSHIFT MECHANISM Page: 9 of 12
B 5 AR TR HE
RefNo. Part No. Chinese Description English Description Q’ty
1 |24300-LA73-0100 108200-019  [#HplE e ASSEMBLY, GEARSHIFT LEVER
24300-LA73-0100A
2 |B0089401120000000 108207-001  [#4F 12 CIRCLIP 12
3 |24303-1006-0000 108202-000  |#eAuiiapsE CRpigdh) SPRING, GEARSHIFT LEVER
4 |24319-1008-0000 108203-000  [#ef4iR (AR AL LEVEL, GEARSHIFT
5 |24301-LA73-0000 108220-000  |cG200-Ak#A#etbmsl s CRisidgt) |GEARSHIFT SHAFT
6 |24302-1008-0000 108204-002  |#HuA[alfr % RETURN SPRING, GEARSHIFT LEVER
7 193301-51400520000 108208-000  |HeryfHpE 14x0.5x20 AR HAWASHER 14x0.5%20
8 [B0089401140000000 108207-001  [#4& 14 CIRCLIP 14
9 |24400-1008-0016 108300-040 | R (BT-16) PEDAL, GEARSHIFT (BT-16)
10 [24107-1006-0000 108126-001  [#& 4l SHAFT, FORK
11 [24104-1006-0000 108123-005  |g#iAik X RIGHT FORK, COUNTERSHAFT
12 |24106-1006-0000 108122-003 | F#ik X CENTER FORK, MAINSHAFT
13 [24105-1202-0000 108121-004 | EESEIRS R4/ 3k X LEFT FORK, COUNTERSHAFT
14 [B05783000600257 116102-001  [#2848 M6x25 BOLT M6x25
15 |B00093000600000 113212-001  |## 6 WASHER 6
16 |24202-1008-0600 108114-007  |HEWR STOPPING PLATE
17 |B0011901040100000 108116-004  [44T 4x10 PIN 4x10
18 [24213-J202-0000 108111-006 |4k GEARSHIFT DRUM
19 [88004-1202-0000 108113-000  |#Ezhfidsk  CRgphigft) |CONTACT, CEARINDICATION
20 |88031-JZ02-0000 113200-053 [ ELRAE CABLE ASSEMBLY, GEAR INDICATION
21 [9115B-1202-0000 116105-003  |-|-FHfE#LiB4TM4X 18 |BOLTM4x18
22 |91115-1008-00000B 116102-048 | R447 5E 7 HRIEHEME X 20 (S| BOLTM6%20
23 |2434A-1008-0100 108130-007  |EAHAE LOCATING PLATE UNIT
24 [24304-1006-0000 108101-001  |5E A HH 5 RETURN SPRING, LOCATING PLATE




il FELLA
MAGNETO COMP

T A LA B MAGNETO COMP Page: 10 of 12
F5 5 AR XA &
RefNo. Part No. Chinese Description English Description Q’ty
1 |82100-1008-0000 111000-039 T F L MAGNETO
2 |82130-1008-0000 111000-027 WL RN T2 4 ROTOR ASSY,MAGNETO
3 [82120-1008-0100 111200-110 i BALE TS STATOR ASSY,MAGNETO
4 |B00823000500162 115200-023 WRET M5%16 SCREW M5x16
5  |B05783000500257 115200-024 2AE M5x25 BOLT M5x25
HL i sh 144
ELECTRIC STARTING MECHANISM
B S shALA)  ELECTRIC STARTING MECHANISM Page: 11 of 12
Ref No. Part No. Chinese Description English Description Q’ty
1 [82200-LA73-2000A 112000-110  |CG200-A7K#-3# JH B FHLESF |STARTING MOTOR ASSY
82200-LA73-2000
2 |21402-1008-0100 109211-006  |CG125D-2#X Ik 1A %6 %l GEARSHAFT,CONNECTED
3 |91522-03000600000 109222-001 | BUBCUiEEShE 148 3x6 LOCATING PIN 3x6
4 193301-51050518000 116109-016  |#[& 10.5%0.5x18 WASHER 10.5%0.5x18
2140A-1008-0103 109231-006  [cG125D-28 Uk thi ke 44 (—) 1 {GEAR,CONNECTED, 1
5 |2140A-1008-0103-B
2140A-1008-0103-C
21401-1008-1100 109203-004  |CG125D-4#XUpk ik (=) 7 i Hil) GEAR,CONNECTED,2
6 |21401-1008-1100-B
21401-1008-1100-C
7 |B0070010800187 115200-025  [#24] M8x18 SCREW MS8x18
8  [21300-LA73-0000 109110-008  [JH3hES & 38 SRR STARTER CLUTCH COMP.
21422-LA73-0000 109211-004  [Eshkikise STARTER GEAR

21422-LA73-0000A




K&ERG

WATER COOLING SYSTEM

K& Z4.  WATER COOLING SYSTEM Page: 12 of 12
5 i LR FE B BE
RefNo. Part No. Chinese Description English Description Q’ty
1 [19520-1A20-0000 114001-002  |/K % F ik (13-23mm) WATER PIPE COLLAR CLAMP ASSY
2 |19225-1A20-0006 114203-003 |4tk (13x20x300 31| TUBE (13x20x300)
3 [19225-1A20-0002 114020-001  |AKE 4141 (13x20x225 #i#3) [ TUBE (13x20%225)
4 [1910B-1A20-0000 114050-003 |15 COOLING FAN ASSY
5 |B166740A0600207 116101-003  |/NELIZHE M6%20 BOLT M6x20
6 |19200-1A20-0000 114220-002 (A ¥ss WATER COOLER
7 |1925A-1A20-0000 [0 e already cancelled
8 |91404-1A20-0000 114001-000 [/K& % CLIP , WATER PIPE
9 19207-1A20-0002 114204-001 INEIR K S (3.5%7%850) [SMALL CIRCULATING FEEDING PIPE (3.5x7x850)
10 |19225-1A20-0008 114202-004  [AsEgsitke (13x20x400 #355) [ TUBE (13x20%400)
11 |19002-1A20-0000 114321-001  |/KZE M4 VANE WHEEL WATER PUMP
12 [19003-1A20-0000 101414-001  |[/KZZHBE GASKET, VANE WHEEL WATER PUMP
13 [1901B-1A20-0000 101413-001  |/KZEShFEL MECHANISM SEAL ASSY
14 [90326-1024-0000 114340-001 | /KZE S E 12x20x5 OIL SEAL 12x20x5
15 [92102-00000006901 [116210-028 |47 (6901) BEARING (6901)
16 |19004-1A20-0000 114322-001 |7k ZE#0 SHAFT , WATER PUMP
17 |92102-00000006000 [116210-001 |47 (6000) BEARING (6000)
18 [1921B-1A20-0000 114501-008 | a7k (o) CASE , THERMOSTAT
19 [B166740A0600167 116101-043  |/NELIZFE M6x16 BOLT M6x16
20 |19206-1024-0000 2B already cancelled
21 [90101-30148000190 |[114502-002 |OJE%5 %4 14x2 O-RING 14x2
22 |1920A-1024-0000 114510-001 |55 2% THERMOSTAT ASSY,COOLING
23 [19220-1A20-0000 114503-008  [FiiE e85 THERMOSTAT COVER




